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Part No.
31503031
31503022
31503032
31503020
DJ250B04001
31503033
31503030
GB862.2-87 6
GB5783-86 Mé6x10
DJ250B03001
DJ250A05001
GB894.1-86 10

GB/T276-94 6000-2Z

DJ250A03005
DJ250A03005-1
DJ250A04009
DJ250A03004A -
GB896-86
DJ250A03007
DJ250A03003A
GB6177-86 M6
DI250A03002A
GB819-85 M4x12
KJID20 )
DJ25005004B
GB862.2-87 4
GB823-88 M4x6
DJ250A03010
DJ250B01000
DJ250A05002
DJ250A03008
GB6172-86 M8
DJ250A03006
GB97.1-85 6
GB5783-86 M6x12
GB5783-86 M8x45
31503007
GB97.1-85 8
GB97.1-85 10
DJ250A03009
DJ250A03011
GB/T1792 Al6

Description

Slotted Insert
Washcr

Housing

Washer

Door Lower
Housing with Nut
Tongue

Ext.Lock Washer 6
Hex.Hd.Bolt M6x10
Door Upper

Saw Blade

Ring Retaining

Ball Bearing

Upper Wheel
Balance Collar
Band Saw Tyre
Bearing Bolt Upper
"E"Rings

Pin Guide

Seat Bearing Bolt Upper
Hex.Hd.Flange Nut
Guide Plate Assembly

Cross Countorsunk HD.Screw

Magnetic Switch

~ Switch Plate
Ext.Lock Washer
Cross Pan . Hd.Screw
Blade Tensioner
Band Saw Frame
Lamello Plug Black
Adjust Handle
Hex.Hd.Thin Nut
Thread Bolt
Washer
Hex.Hd.Bolt
Hex.Hd.Bolt
Wing knob
Washer
Washer
Nut
Shaft
Butterfly Spring
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70
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74
75
76
77
78
79
80
81
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83
84

Part No.
GB6177-86 M8
DJ250A04014
31504015
GB14-88 M8x70
(GB889-86 M6
DJ25004011
DJ250A02002
GB96-85 6
GB80-85 M6x12
DJ250A04002A
31504003
DJ250A03021
GB/T276-94 625-2Z
31504018
GB5783-86 M6x16
DJ25002005
DJ250A02001
GB14-88 M6x30
DJ25002006A
DJ250A02003
DI1250A02004
DJ250A02005
GB5783-86 Mo6x30
GB6170-86 "M6
GB5783-86 M8x12
DIJ250A02014
GB879-86 3x16
DJ250A02008A-8
DJ250A02008A-6
DJ250B02008-1
DIJ250A02008A-2
DJ250A02008A-1
DJ250A02008A-3
DJ250A02008A-4
DJ250A02008A-5
DJ315B03024
DJ250A03014A
(GB846-85 ST4.2x13
DJ250A03022A
GB80-85 M6x8
GBR80-85 M6x6
DJ250A03024

Description
Hex.Hd.Flange Nut
Spacer Bushing
Brush Strip

Cup Square Neck Bolt
Hx.Hd.Lock Nut
Blade Guard

Blade Trunnion Lower
Washer

Int.Hd.Screw

Roller Guide

Pilot Pin

Thurst Bearing Shaft
Bearing

Idler Wheel Shaft
Hex.Hd.Bolt

Blade Fork

Table

Cup Square Neck Bolt
Guide Piece

Table Trunnion Upper
Indicator

Tension knob

Hex.Hd. Bolt

Hex. Nut

Hex.Hd. Bolt

Rip Fence Canier Extrvsion

Roll Pin _
Partiality Piece
Connet Set
Baffle Bracket
Stuck Piece
Baffle

Spring

Clamp Board
Clamp Screw
Fastening Shaft
Seat Guide Upper

Cross CS.HD Tapping Screw

Housing Upper Guide
Int. Hd.Screw
Int.Hd.Screw

Slide Board
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85
86
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95
96
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101
102
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108
109
110

Part No.

DJ250A03012
DJ315B03031-1
GB845-85 ST4.2x9.5
DJ250A03018
DJ250A03013
DJ315B03016
GB889-86 M8
GB818-85 M5x10
DJ250A04005
DJ25004008
DJ25004010
GB1096-79 5x30
DJ25004004
GB14-88 M6x16
GB6171-86 M14x1.5
GB93-87 14
DJ250A04006
GB93-87 6
DJ25005003-1
YYL7114
DI250A05006
DJ250A5005
GB6172-86 M6
GB5783-86 M6x20
31505010A
DJ250A03019

Description

Guide Lever

Cover Board

Cross Pan.Hd.Screw
Rack

Guide Piece

Adjust Knob
Hx.Hd.Lock Nut
Cross Pan. Hd.Screw
Wheel Lower

Pulley lower
V-Ribbed Belts

Key

Motor Pulley

Cup Square Neck Bolt
Hex.Nut

Spring Washer
Bearing Bolt Upper
Spring Washer

Plate Mounting Motor
Motor

Motor Cord

Power Cord
Hex.Hd.Thin Nut
Hex.Hd.Bolt

relief strain

Shaft
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